

KHAMIR GYPSUM Co.



KHAMIR GYPSUM

ORIGINAL

ANALYSIS REPORT

Client : Saman Sepid Mining Cooperative Co.
Report Ref. : DC-14/R048/AIS
Test Report Ref. : AIS/BAB/LAB-014-09-16
Commodity : Gypsum in bulk
Date of Sampling : 27th Sep 2014
Date of testing : 28th ~ 30th Sep 2014
Location : Bandar Abbas Port, Iran
Source of sample : General composite sample drawn from Gypsum in bulk piles at Saman Sepid mine at Bandar Khamir at Bandar Abbas

Having tested the sample in our Bandar Abbas laboratory, the lab reached the following test results:

TEST	METHOD	UNIT	RESULT
Purity	ASTM C471M	% wt	84.13
Combine Water		%wt	17.28
SiO ₂		% wt	0.47
So ₃		% wt	38.84
CaO		% wt	28.01
MgO		% wt	1.12
Fe ₂ O ₃		% wt	0.05
Al ₂ O ₃		% wt	0.05
Moisture		% wt	0.79

Test conducted on 28th ~ 30th/09/2014
The above test results are only applicable to the sample(s) referred above

Issued at on 30th Sep 2014,



JOB NO. : INSP/DXI-CR-187/09/2014

GEO CHEM MIDDLE EAST

Add: No.20, Sepand St, Villa St, Tehran-Iran Tel: +98 21 88902094 Fax: +98 21 88802172

Factory: 65th Km, Bandar Abbas -Khamir Main Road

Web site: khamirgypsumco.com

E-mail:Khamirgypsum@gmail.com